FIGURE 15-1 — TYPICAL REAR WHEEL BRAKE -
EXPLODED VIEW

KEY - PART NAME GROUP
IoGwlinder . i . et e B L s e 15.012
2 Spring, Pull Back, Cylinder En'd vee . 15,004
3 Link, Hand Brake Operating Lever , ., 15.008
4 Lever, Hand Brake Operating. . .. .. 15.008
5 Spring, Pull Back, Anchor End . .. .. 15.004
6 Lining (soldinsets) .. .......... 15.006
T Clip, Shoe Hold Down . .. .. ...... 15.004
& Cam, Zhoe Adjusting. . .. ........ 15.002
B PLate. o T R e e e - 15.002

10 Lockwasher ................. 15.002
11 HNut, Adjusting Cam . ....44..... 15,002
12 Boltwith L/W................ 15.012
13 Retainer, Hand Brake . .......... 15.008
14 Springwasher. ................ 15.008
15 Shoe (soldinsets) . ............ 15.004

133




ﬂ:m-ﬁmﬂlnh-l:ﬂb.ll—g

ot
=

FIGURE 15-2 — TYPICAL FRONT WHEEL BRAKE CYLINDER - EXPLODED VIEW

PART NAME
1N e Se b b oo o O e el T L P P T (o Ly 1, (ot o oD . T AT il
G P s o 0 b o s b Do oo neo e B0 i aee A oo B oo o . ARG o O A O e
T ik 12T e o e o ey s R P TEL ER e e b ) e L e R R e e o oA A Bialal & S e
Spring, Beturn Soenlin b nu sl us, i L o, R O OO O o8 oo b A A e T s o TR o
Body. ...... A ) RETRL TS IO Th e 4 w aTe o e e e T R L .k
(CaTRvls D a B ndel Sl R L S sl e L R I L 1 5 e et altal e
Piston, Frontis Lo s Rm i a il o Sl e e a5 5 5 5 s slalshaln s sian s nn n e e s ity e R
T BWTL hahe aiataia 5 s« PSRBT Dot maindeli ol 0 o, e - GO DODH OO AEon oo -
Troclorashars:ic s & Seil Dot aods ol Y . L e e . 3 oD H OO DT e N = o f
Blecder Walye . ;5 . SOUpalimh soae 00t 8, CRPRR IRIIEr -, (5 R 1 v e e e

15.020
15.020
15.020
15.016
15.020
15.020
15.016
15.016
15.016

EEY

[=-TE % - SR - R X e

FIGURE 15-3 — TYPICAL REAR WHEEL BRAKE CYLINDER - EXPLODED VIEW

PART NAME
Boot atapwin o vaa RN 0 R DO 0.0 0 G0 O 0 0 0000 DD O D
Pigton . . .w .y Aha bR Y, . 70D B0 DO GO OO B B D 68 S S el D e B
(EITTT 0 ooy o B G B LB P AL T 1 11 £ T 68 L R P A r e M Pl O ot 00 ISt SRR RNt . .
TR T S AR TG o D O S B e B 0 G e T R e R e R SR o e e OB 0 oo
IOk e oocooan o P * alelen ol e e e e B e S R K o e e g .
Iy VR R s s B O c o b OSSR AR DO 0 OB AL OIS o S o D BOOD 0080060




1 2 J L 5 B 7 8 9 0 11 12 13 14

k3 Y
cr— 93

FIGURE 15-4 — TYPICAL MASTER BRAKE CYLINDER - EXPLODED VIEW

KEY ] DPART NAME GROUP
1 Push Rod, Piston . ....... o Tt PR OO & I D0 D G O B o PG B O e iy (R E AT 15.035
2Book L. oL S S B s T e R T T e Dl e SN 1 T ) OO 3 D 0 DT AU e i O P 15.035
b 3 T o= P R e P R R A 15.035
4 Plate, Piston Stop ... ... ... P s i e M At Lot TR TSN S NS I ) S 15.035
5 Pjstm'l,p.“,‘....“ .................................... LR A oo IR
6 Cup, Piston...... e . N R e alinia o et 16085
T Spring . . - . oo ailsd o o aras v G Ol A Dln & DO OB O oo 00 sHan oud e dON0D Ga 00 ne oo 15.035
oy I o e 05 0 30 Do o g Bo o TR M o i o T O R r O 0 o oo o
9 Valve, Check...... AOond b0 obL oL e N e D0 06c a0 a00 00 0D a0 a e aateaiaiee LE03E
10 Body (not serviced separately) . . . .. v vttt h it i e e st e e e i c e i e

11 Plug, Filler Hole , . ., ... ...... .. Ao e od'n e on D OGO AR OO b Y e Danag i e ond 15.035
12 Gasket, Filler Hole Plug . . . . . v o v i i e i it i msaeenaan SOEbatodooonDnocagnanons  AATHET
13 Gasket, Adapter (o CYUNABT) . & o« v o i v v vt 00 mmmmm s sn s sennesssssessssssassss 15.035

14 Adapt&r,mﬂEtFiﬂlng ---------- BB & % & & F B F F & & & 8 F 5 F F % & 5 B F F 3 & ® om OB E & ¥ ¥ ¥ ¥ omoE @ ow 15.035

135




.-.

4]
=

PART NAME

Arm and Shaft, Brake Pedal
FPedal, Clutch and Brake . . .
Washer, Arm and Shaft . . ...
Retainer, Arm and Shaft . .
Support, Clutch Pedal Cross Shaft

Dust Seal, Clutch Pedal Cross Shaft .
Shaft Assembly, Clutch Pedal Cross . .
Lever Assembly, Clutch Pedal Shaft . .
Spring, Clutch Pedal Return

DD 0D =1 N e LD B

(=

GROUP

15.102

» 15,102
» 15.102

15.102
15.102
8.155
8.155
8.155
8.145
8.140

FIGURE 15-6 — TYPICAL BRAKFE LINKAGE - EXPLODED VIEW

EEY

11
12
13
14
15

16
17
18
19

PART NAME

Cylinder, Brake Master
Fitting, Master Cylinder
Bolt, Master Cylinder Fitting
Bolt, Master Cylinder (to Frame) . ...
Lockwasher, Master Cylinder (to

Mut, Master Cylinder (to Frame
Shalt and Arm, Clutch Pedal
Epring, Brake Pedal Reoturn
Bumper, Arm and Shaft



BRAKES and CONTH®LS

15

UsED
PART
£y GROUP, PART NAME and DESCRIPTION £ T
MUMBER MUMBER
211 iz
15.000 - BRAKE SUPPORT PLATE - FRONT
Plate, Right (incl, Adjusting Cams) .. ..... e e le fa'e il ot ra o W T 200176 1|1
Plate, Left (incl. Adjusting CAMS) + « ¢ ¢« ¢ 0ttt e s s v nnussasssnsnsaass 200177 1 1
Bolt, 3/8"-24 2 7/B" Mot Hidl © . s e vs v s ennn s n SRR e LS 201042 | 8 | 8
Loclewasher , 3/8'" Med. . GRRNN T EE. WUOE SLA0U e SR . 192 | 8 | 8
Nut s 3/8u= byt o0 10 el e s S v i S 5 188 | 8 | 8
A‘djuating Camj Ehue llllllll #F B 2 & B B R EF FOF R EEF R R R B ko F 2‘]3284 4 4
Lmkwasher’ 3]" it MEd' T F B P REFEREEEEREEEAEE R L # ® & 8 B om o@"R * W " 192 4’ 4
It B S R e Sl s re s ot o e At e el e (4 (4 afin nn a yariae 203285 | 4 | 4
15.002 - BRAKE SUPPORT PLATE - REAR
16-1-9 Plate, Right (incl. Adjusting Cams) .. .0 v v vt ittt n v e nneseaneees 208467 15001
15-1-9 Plate, Left (incl. Adjusting Cams). . . . . o v vt i i i v v vt vt mm e e ec sy 208468 | 1 | 1
Bﬂlt, 3_.";8"-24 x1 1;’4" ].'le Hd+ # % % B B m 4 w B % owom d vowomomomomomoaoamomomoaw F 2{"]337 12 12
Liockwasher, S 8WHYT.. ot u o uiais it s aie s miale m e L 2 IR 340 |13 |12
15-1-8 Adjusting Cam, Shoe. . . . v i v i ittt iu o n s e e e e bl tete w e ate | 2OXDBATHIEE . |18
15-1-10 Lockwasher, 3/8" Med. ........... o FEVTENGR AN Pty et sy 192 | 4 | 4
15-1-11 Nut, 3/8"-24 Hx. ....... D O S O DD D O B O O O DD D PO 5 0 O 203285 | 4 | 4
15.004 - BRAKE SHOES !
15-1-15 Shoe Set, Std. (incl. 4 Shoes and Linings) . . .. v v e v e v un. . ALl Pl 200180 2|2
15-1-15 Shoe Set. .030 Oversize (incl, 4 Shoes and Linings). « v v v v & & Forn 1 1 (L o 203090 L
15-1-7 e R e T 0 oo A Do o) T 1 S o et A e o TR ECh e 200187 g |8
15-1-2 Spring, Pull Back (Cylinder End). . .. ... ... L 200188 | 4 | 4
15-1-5 Spring, Pull Back (Anchor End). . ....... SR L RO T L 200189 | 4 | 4
15,006 - BRAKE LINING SET
15=1=6 Lining Set, Std. (incl. Rivets) . . .o o v s v i v e s v nnacnanenns S i 200181 2|2
15-1-6 Lining Set, .030 Oversize (incl. Rivets) . . ............. %00 b oo onad 203091 2
15.008 - HAND BERAKE OPERATING LEVER (IN REAR BRAKE)
15_1_4 LEYEI‘} Right L L R O I I I R I R I A L A e T T T T T 200180 1 1
15_1_4 LEVET, Lr—‘{ti- L I O I T T T T T T T T TR T % % % & 8 B ® B % % o m oA 8 Eomo®oEow 2{"}19]— 1 1
15-1-13 LEo T T e e et S PracPh E, ES R S P R o B S R T 200152 2|2
15-1-14 Sprimgwasher .........cuv.u... R i i AR & = g 200153 | 2 | 2
15_1_3 L]-nk B OE & &% & & 8 B % # um & = @ @ om omom owom o m @ R L T R I R T T e I R T h e o R 8 el . 200194 2 Z
15.010 - BRAKE CYLINDER - FRONT
15-1-1 Cylinder, Right . o & o v s amisie s aiaie e s.a el lnlnelnin e lule AL RN ) 200097 |1 |1
15_1_1 E:‘flmdﬁl'. LE[t L T T T T T T I I T N L T T T T T T T S T R 2'}[]1'95 1 1
15-1-12 Bolt with L/W, 5/16"-18 x 7/18" Hx. Hd. Ao s G e e covenneas, | 200196 | 4 |4
15.012 - BRAKE CYLINDER - REAR
cyllnder """" LA L LI LI L I I O L R L | B E ¥ % % & B B B @ % 38 %N N &N 200155 2 2
Bolt with L/W, 5/16"-18 X g AICTTE e s e B R S e O e c.+ | 200196 | 4 | 4

* A= Required

137



15 BRAKES and CONTROLS

WUSED
ART
e GROUP, PART NAME and DESCRIPTION j S
MNUMBER MUMBER o
sty | 512
15.014 - BRAKE CYLINDER REPAIR KIT
Repalr Kit" Fant ® ® 2T TR EFEE R AR AR REA o aok Rk kAR AR Sseew & & & 8 B & B % mIU&4 * *
[ TR A oY o R e e e e e i R T s e O e 201043 * | =
15.016 - BRAKE CYLINDER BODY - FRONT WHEEL
15_2'5 Bﬂd}',nght...,,,_. ---------- B R OB R O F & B B B & & R e o ow o om o omom omom oo . 2'}11}45 1 1
15-2-5 B o e e e g i alee e naflaie R R R - . | 201046 | 1 | 1
15-2-10 Bleeder Valve . . ... . .. hnunn.as /i o o e i = ol e o ... | 201616 | 2 | 2
15‘2‘8 ScrEw, No. la'sz X l.l'lr'i-rl| R’d- Hdi Sll # % % & B 8 @ ® m = ® N o® o5 ® : §N ® & 248 kA 334 2 2
15-2-9 Lotkwasher, No. 10 Med. .. .....00ivimccnnnnnnnn A R 254 | 2 | 2
15.018 - BRAKE CYLINDER BODY - REAR WHEEL
15-3-5 Bﬂdﬁr L R R I R R R R B R I I R+ # 4 8 B B B F & omom B om oW om oA 201047 2 2
15-3-6 Bleeder Valye . v v o uenucnaaannas elietie (a5 fell=ie s eie oW PV (AR RPN 201048 | 2 | 2
15.020 - BRAKE CYLINDER PISTON - FRONT WHEEL
15-2-7 Piston, Front .............. =i+l v e RNl eef e e L ey o e et e e | R2OT QSO R 1T L |8
15-2-2 PIEton, ReaT .y st e i a s et 0 aw vn vinslonens O L 6 01 0 DD O 2 B A 201049 2|2
15'2"'& CUP, ant 4B R omomoeomoEowoEomomomomom L I ) 4 4 % = B B B B ® B om o R o oEoE & m o oEoEoE 201052 2- 2
15-2-3 CHDAREAT: & = v s o e s« s = n o nmsimnis SR Lt T e s 7. A g ereas | 201051 | 2| 2
15-2-4 Spring, Return. . .......... T i e i o ey £ s L o . | 201054 | 2 | 2
15-2-1 BOOL. & o vis i hainmie e rita fatte(n om v o T i e e 4 cr el A o 201617 4 | 4
15.030 - BRAKE CYLINDER PISTON - REAR WHEEL
15-3-2 Piston . .... 100 0000a0 00 0oGNaaD o o os roeonoa et AR AR, 201049 | 4 | 4
15-3-3 cup---+'ll-r+t+i---t -------- B R R R BN B A s H b BB R o omomoaE s omow oo 201051 4 4
15'3-4 Springl ROt ov v v i na st nnnerina FOF B B B B B B & B & B B B A ke omomosomew . e 201055 2 2
15-3-1 I n n o a0 dan e e e w e DR R g s e kets alatin 201053 4 | 4
15.035 - MASTER BRAKE CYLINDER
15-5-11 E:rflj'nder {11355 Fitti—“g}- L R I I R R T I T T T T 2&8469 1 1
15-5-14 Bolt, 3/8"-24 x 41/2" Hx. Hd. ......... o et L g6 | 2 | 2
15-5-15 Lockwasher, 3/8" Med. ...... A Frame [°°°"°""° it 182 | 2 | 2
15-5-16 Nut, 3/8"-24 Hx. Lt. ........ o= e i i | (e | 5+ a et TR gt 188 | 2 | 2
15'4-14 *"LdaPtEr, outlet Fit-tiﬂg ------- BOE OB B # % % B B B B B % om B E o® oW oEoE W oE W T ] 2‘034?0 1 ].
15-4-13 (R L (o R T o 0 06 Os ooooo oD S e O o E e o e D e Dooe oD 208471 111
15=-5-12 v n 3T L0 T I s s e S e e A T R S 00 O 0 0 0 e e A ol R S 208472 |1 | 1
Gasket (to Adapter), . ................ OO OCOOOOADONOnS oo 201059 | 1 |1
15_5‘13 EU]-t {Fiﬁi-ng tD ﬂd&pt&r} LB I O L L B B ® B o3 F & B E B B % B om & omomoaowomomomow Eﬂﬂﬁﬂﬂ 1 1
G&Sket {tﬂ Fitl‘ingj -------- F F F F F B R R R R REROEE R e R BB LI A T B Eulﬂﬁn 1 1
15-4-11 PIng, sFiller Halel 8 . e PR EAT i e Ay iR 80047 4Ly
15-4-12 Gasket......... OO0Oh oo o0 0000600000 000000 el ealniaia alaniea 201621 1|1
15_4_9 vﬂl\'ﬂ', Che‘:k- CONLIE R I L I I I I I IR R R A I T ) B R B E R R R EE oo omoEomow 21]].622 1 1
15_4_5 PiEtﬂﬂ I I T O T T T T T T R T R T I T R T I T T T 2‘]34‘?4 I_ 1
15-4-8 Cup, PIStON. o + o o s s vasa iossnmanss D OO OO0 00 OO O S G . 201624 |1 |1
TS T R ETTIIE Coks = o st a's Sa o < o /e e o sin s o 00, 3 . UBE P RN W] eev. |20B475 |1 |1
15-4-4 Plate, Piston Stop ......... CEACEOLan A AO0A0s B S e o gl B 201626 |1 |1
15'4'3 Ret-aine;rl LI T T TR T T T I 4 & 4 & # @ B B B B % % 8 & m B oB® ®mo® mo® =oE EE % & B o8 2{:1521 ]. 1

* As Required

138



paadien. e Ly oy

S—1

M.

—

BRAKES and CONTROLS 15
ULED
HGURE PART FER CAR
e een GROUP, PART MAME and DESCRIFTION T T,
50 Nz
15.035 - MASTER BRAKE CYLINDER (Cont'd)
15“"1‘1 Hﬂdj PiEtDn ?u&h IR T T ] # % # # 8 % % # F F B 5 S R NS aowoE s oad s LINC R B R ZDB‘iTE‘ 1 1
Bolt (Eccentric). ... .. .. el faFalnt s Wetutnlte el ot tote s bubsfatate tuftabufue ‘s 208477 | 1 | 1
Lockwasher, 3/8" Med. ... ... ennmrrrssnsmanacccaannaas 192 |1 |1
Nht. 3{""31r 24 Hx... Lt.- ------------ & & + # # # ¥ & % # & & 3 0 § 2§ F E B S @B laﬂ 1 1-
15_4_2 Bmt & B B & % & # % & F W & W & @ N N W N 2R B R &4 & @ B F 44 F F F F2T?? RS 2UB4TE 1 1
15-4-8 Oiler (Straight) 1,/8" Taper Pipe Thd. x 3,.-"'4" LODE. vuveausnanssennss | 802120 | 1 |1
15.036 - MASTER BRAKE CYLINDER ACCESS COVER (IN FLOOR PAN)
Cover. . SUAEEIEL VIR O A8 A.08R) RV HAAn ot 0 e D 204108 | 1 |1
(e N S G 0 0 TR s PN TRty e o PRl e S e SR rad oo 204110 1 (1
Screw, No. 10-12 % 3/8" Rd. HA. Cr. Rec. TP, .o veevuv e vt annn , 609 | 4 | 4
15.040 - MASTER BRAKE CYLINDER REPAIR KIT AND FLUID
e b B T R Py 1y ) 018 L L PP TR P saaassesaas (208485 |1 |1
Hydraulic Brake Fluid (12 02,) - . - v v sme v mcee v weansens A e 202154 ¥ | *
Hydraulic Brake Fludd (@t} + « o v v v v s e e v s e v s v naanenas Bl 202152 Ho| *
Hydraulic Brake Fludd (Gal.) .. o0 o v v e s it n v s naannnnsas C o 202153 ]
Hydraulic Brake Fluld (5 Gal.) + o v o v s s o v v v v s m v m e ae s Zaoanan 202155 L[
15.060 - MASTER BRAKE CYLINDER TUBE (CYLINDER TO FRAME TEE)
Tube {inel. SOEEY sasasusarafarias inasatararstetatabas s abel shatatafntatstalefe nis etebula Aials 208479 | 1 |1
Clip{mFrame}-i-irl--r+++ll-l-l++ll-ll llllllllllllllll 2&8519 1 1
Nutj 3;"’&"'2‘1 HK-I x 3}’16" m‘rl FII TLIIJE 4 4 # F F F 4 4 . & # F F &% & TR EEEPE zn2143 2 2
15.062 - MASTER BRAKE CYLINDER FRAME TEE
T G n A OO OO DO B o OO A E e O e O o B O B o000 5 0 . 208480 151 1
Bolt)5/168-12 % 0/ AU Fc: HOLUTAD.» taratarstenetekstatohobotot-etodoh setatorar. 00 284 1 |1
15.064 - FRONT BRAKE TUBE
Tube, Right (incl. Nuts) (Frame Tee to Front Brake Hose). . . ..o v v o u 208481 bl
Tube, Left (incl. Muts) (Frame Tee to Front Brake Hosel . . .. ... o0 0 v 208482 1 1
Nut, 3/8"=2¢ x 3/16" Inv, FI. Tube . .. e uvewucnannn R S L 202142 | 2 | 2
Clip (Tee to Right Front Brake Tube). « @ ¢ @ @ s o 0 a0 0 6 n s e g o 208519 2|2
15.068 - FRONT BRAKE HOSE
HE’:’:‘E --------------- * w & & & @ @ # & F # 8 & F & F = @ B B F F + & + F B B & F F ¥ zﬂlnaﬁ 2 2
Clip, BPTInE. o sousaiamaiaraiaiaaiare s e ae winieiais MFe ¥ s fuFalafa e Fale b 2% va adaln 201071 2| 2
T T G G S RO e O oE Dan G o PR o n L R P R A T 201087 2|2
15.070 - REAR BRAKE TUBE (MASTER CYLINDER TO REAR HOSE)
T L T VD b T A e 5 An o o o S T M- seehoy s, oy 208483 | 1 | 1
Clip (to Frame)} . . .. ...... 208519 | 3 | 3
Nut, 3/8"-24 Hx. x 3/16" Inv. FL. ‘I‘uhe ........ wfa et e s site Halbs - W o fulte s 202142 2|2
15.074 - REAR BRAKE HOSE (BRAKE TUBE TO AXLE TEE)
B ndln o o e Be o a e o se O 8 e s 0 B 00 a0 0o Ao A T D 201089 11

* As Required

139




15

BRAKES and CONTROLS

USED
FIGURE
GROUP, PART NAME and DESCRIPTION Sl B i
NUMBER MUMBER lond
11 iz
15.074 - REAR BRAKE HOSE (BRAKE TUBE TO AXLE TEE) (Cont'd)
Llip, Spring. . ....... e A e, e . | 201071 1|1
e R e To0oooOn000000n0 a0 201087 1|1
15.076 - REAR AXLE BRAKE TUBE TEE
e e s e Feta s L e e OO e AR AR 201091 1 1
Elclltlf'i”Zﬂx'TfB"HxHd........H............,.,...“. 303 | 1|1
Lockwasher, 1/4" Lt. ..... - e e ke fa Lol =0 e e AL G 0D oo A 410 [ 1 | 1
15.078 - REAR AXLE BRAKE TUBE (AXLE TEE TO WHEEL CYLINDER)
Tube, Right {inel. Muts). . . .o v viven ..., e o 1 0 EX A 1 . | 208381 [ 1|1
Tube, Left {(incl. Nuta). . . . .....ccvvvvnnn. 000 o0nEneo e 206382 1§11
Chp.. ........ o A A T T A S S5 L A AR 5 ceeea. || 201842 [ * | »
Stud, 3/8"-24 x 3/8"-16 x 1 1;’4" L-Dng e e e seenas. | 201095 | 2 | 2
Nut ajllrarl 24 H}:f # # # » & =8 3 & & & W L] # % % * » ® 2 R E B E 3 3 B B F F F womoeorw IBB 2 2
Bultsg’"-lﬁxﬁfﬂ"ux H S e L, T T 411 | 1 | 1
Teonkwasher, 3/ B It D OOth, . o o e et e aierninin e e alobes lerale o Beyrad ot 5 201 5|5
Nut, 3/8"-24 Hx. x 3/16" Inv, Fl. Tube ....... winys ek ega ey il aals 202142 4 | 4
15.102 - BRAKE PEDAL AND ARM
15-3-1 Arm and Shaft . . ... A OO P O P e o AT D O e D oS 208484 | 1 | 1
15-5-4 Washer ....... R e e ke h ol g p o h e s Vo GO A GO A B . S £ 206120 1] 1
15-5-5 Retainer (Hair Pin Spring) . . . . ... ... oD CGOnD T LD OaD b £ by LA A 202138 1|1
15-5-19 Bumper ....... oo LD O O G b . o o i A 1 e R 207932 i e |
15-5-18 Spring, Return (Frame to Arm and Shaft} mELE s e WA S LA AL S E I 208485 | 1 | 1
15-5-2 Pedal...... ¥ layal sl alalimte 0 C e b 15 O P e ] B e hiE RN Ay 3 207929 1 1
Locknut, afﬁ"zxiﬂm oW = B =T PR BT LG T e o O v e | 202257 | 10l
15=5=3 Bl nn o a0 nd an 0 o B Ot b o RO o o p s O O o S 204232 1 1
DustSeal ......... 00 DO oD TR demn mgaiie: siH AR 5 O kT £ 207931 15|
15.200 - HAND BRAKE HANDLE
19-1-19 Handle Complete .......... STl ey LA R i 208487 1] 1
Bolt, 1/41=2800 12" Hoc, Hdy « servie sieie o aln v [ o T e 276 | 2| 2
Lockwasher, 1,/4" Int. Tooth +v.. ... .....|Dash 0 Do D A 275 | 2] 2
Bolt, 5/16"-24 x 5/8" Hx. Hd . . . . . vereana| to e IR L, i 274 | 2 | 2
Lockwasher, 5/16" Med. . . .. .. s s e Inst. e PR g iy 240 | 2 | 2
Mut, 5,/16"- e i 1 el P S Pane | ik ; 180 | 2 | 2
Grommet {thru Dash Insulatmg Pad}. 0 D] T e e ety &0 n a1 208488 | 1 |1
Washer (Rubber). . ........., ID00000RoanaaoL T B T e B o . | 200787 |1 (|1
L O E R h - e o GoGdanAn g s tnn oopooocAanD oS Etda 0o 212887 |1 |1
115.218 - HAND BRAKE FRONT CABLE
Cable (less Hydra-Matic). . . ............., vesaseasaeaaaaaae. | 208489 |1 |1
Cable (with Hydra-Matic). . ... P Pt L e e T R A, 208492 1 1
Bracket (to Steering Gear Huuﬁmg} ....... TOHE T b B0 OOl e 208639 1]1
Clipa oo v vosoonns BB Do o aonna LT by = P R e o g S Ly 208624 | 1 |1
E'Dltl 1{“‘4"_23 x 1.-!2” 3 £ 3 e # % 8 8 B B ® o owomonomom o % B & om @ omowowowow 276 1 1
Tockwasher, 144 Int. Tooth' = 50, 000 S0 . e o ; 275 |1 |1

* A= Required

140




BRAKES and CONTROLS

15

Wi
USED
PR GROUP, PART NAME and DESCRIPTION PART = |
MUMBER HUMBER MODEL
m 513
SN
15.218 - HAND BRAKE FRONT CABLE (Cont'd)
Mut, F/4r=28 ) ot N N © R L, 261 | 1|1
CHp(to Handla)lo 2nh e G e sresrs | 20B480. | 1 | 1
CHpHEoE EXRmMa) Poiar o frag. o LD Lo L 208491 1)1
ST f e d ot g o0 oe o d00s 100D O o g ort oo do d0ag 8 oo £ 209332 1 (1
B‘ﬂ]t‘, Elfl{lsrl_24 K3f41' Hxl Hd-l IIIIIIII * KA P EREEDE AR R " & 22—4 2 2 -
Lockwasher, 5/16" Int. Ext. Tooth .. ... il 8 a0 0.0 b G O e i 226 | 2 | 2
Nut, 5/1680=24'Hx. -. ... .... B0 0o cioro 0 5 0.0 B0 o & BRI o608 56 di 189 | 2| 2
15.222 - HAND BRAKE FRONT CABLE CLEVIS (TO REAR CABLE LEVER)
W s s e pE re o dang b B0 T 5 O D Oe e O o A oS O o O e e OO G 201844 1 (1
CIevi‘SPin llllllllll & B & & & & & & & F & & & 2 B R FP F @ F AR EFT P R E EREEEE SN 416 1 1
CDt.tEI' Pin’ 3!;32'1 Dia' "5 F B KRRk FF R ARk kR B E RS s s oE ; - & = Tgl 1 1
Dockmut, 5 /0 8 g H N e . L eie o AL 189 |1 (1
15.230 - HAND BRAKE EQUALIZING LEVER
LBVRL. o v o hiaiaiu am i asasnalnn s 100 o B e e Sofannos 208404 1|1
Y I T ] RN e o e e A 0 0 G 0 01 0 O, MR T R 1. 61 5 00 £ i e 208495 1)1
Spring, Return. . . ......... =T = m e e et ol v N W e T oG o 208496 | 1 | 1
Rod {w Renr cahlﬂ} & & & 5B B 3 BSOS F SRS @R T RS E RN W W L Y 2'}849? 1 1
[y T o A TR T T e R S - e it As oo o A D e A Al o aa e b 3 188 | 2 | 2
15.236 - HAND BRAKE CABLE - REAR
Cahle; (inclGuides) o Gened oGl JF oo o GBS L L L. eemasne e es ag 208498 |1 |1
Retainer,. o e Tk ot o e e G s h S e e e el BP0EA0T 2R
BT I R A B0 0 0 TP 5 6 T (o (I, e S 10 Lo R A G A T a0 o 208500 2| 2
Bolt, 5/16"-18 x 5/8" Hx. Hd. Tap. . o v s v n s s s A s o bt ¥, 867 | 2 | 2

141



	kfpm550133.jpg
	kfpm550134.jpg
	kfpm550135.jpg
	kfpm550136.jpg
	kfpm550137.jpg
	kfpm550138.jpg
	kfpm550139.jpg
	kfpm550140.jpg
	kfpm550141.jpg

